E-6

Tnakita Cinculan Saw

moper. 5900B

235mm(914")
Mar.—16—"77
PART LIST
* MACHINE »
TREM| PART No. PART NAME Qty REMARKS
1 i Paréllel Pin Plug ‘ See replacement parts. __
2 6471039 Power Supply Cord 1 Salicxx:ggﬁemg‘;&fa"e' L e
3 6540177 Cord Guar_d - 1 o -
4 9111314 ® Pan Hd. Screw M4x18 2 With Washer o
5 | 6540104 | Strain Relief R B T
6 — | See replacen;;l; parts. B
7 | 2111069 | Ball Bearing 6201LLB 1 1
8 | 2131021 | Dust Seal T 12 1 N =
9 | 6141314 | Armature - : L e I
10 e — — -
11 | 2110664 | Ball Bearing 6200LLB 1 B R I
12 | 9259014 | ®Hex.Bolt M5x85 2 o |
13 2539281 Lock Washer 5 2 S
14 | 6241214 | Field . Ih B ,Zﬁl‘r'.‘{i‘i";iﬂi?j”_"‘ (eaz2039 B
15 6840048 Protecting Tube 1 T |
16 9311024 Hex. Nut o _M4 _-S- -
17 | 4110743 | Handle Cover B 1 | R
18 9111260 ® Pan Hd. Screw M4x16 - 2 With-\TVasher ' L
19 | 6611637 Single Pole Switch o [ ek e -
20 | 1560314 | Motor Housing I W G Aty
21 8115780 Name Plate 1 - o
22 9531066 Rivet o 0-—5 2
23 9410529 Flat Washer 4 5
24 | 9111512 | ®Pan Hd. Screw Md4x28 5 | With Washer —
25 | 2850078 | Bearing Cover a8 1 . e
26 —
27 9112115 @ Pan Hd. Screw Ms5x12 2 With Washer
28 6510053 Carbt;l Brush 2 CB—5 100V — 250V
29 6520188 Brush Holder Cap 2
30 2516448 Hex. Flange Hd. Bolt M8x20 1
31 2241452 Outer Flange 60 1 See replacement parts.
32 — | See standard equipment.
33 2241443 Inner Flange 60 1 See replacement parts.
34 | 9612039 | Retaining Ring S—48 1
35 1640360 Safety Cover 1 R
36 2317269 Tension Spring 4 1
37 9111017 @ Pan Hd. Screw M4ax6 2 With Washer
38 9121214 ® Countersunk Hd. Screw M4x14 4 With Washer
39 3120987 Bearing Box 1
40 3252260 Spindle 1 See replacement parts.
41 2542034 Key 4 1
42 2112563 Ball Bearing 6203LLB 1
43 9621570 Retaining Ring R-40 1
44 2210131 Helical Gear 44 1
45 | 9610572 Retaining Ring S-17 1

*MACHINE »

TEM| pART No. PART NAME Qty REMARKS
46 2121022 Needle Bearing 1210_— N 1 i
47 9122565 ® Countersunk Hd. Screw M5x35 2 With Washer
48 9122718 ® Countersunk Hd. Screw M5x50 2 With Washer
49 3120978 Blade Case 1
50 8130026 MAKITA Label 1
51 2512479 © Pan Hd. Screw Mé6x20 1 With Washer
52 2625023 Rubber Sleeve 6 1
53 1631027 Shaft Lock ™ 1
54 —_—

55 — | With Washer
56 2734130 Grip 32 1
57 2519184 Cap Square Neck Bolt M8x24 1
58 9412013 Flat Washer 8 1
59 2520038 Hex. Nut M8-14 1

60 2722025 Lever 98 1 -
61 9112070 ® Pan Hd. Screw M5x10 1
62 | See standard equipment.
63 9313013 Hex. Nut Me 1

64 9421518 Spring Washer 6 1

65 9411519 Flat Washer 6 1

66 | 2519193 | Cap Square Neck Bolt M6x20 1 o

67 9242166 Thumb Screw M5x15 1

68 2512217 ® Pan Hd. Screw Mé 1

69 1680195 Base 1

70 2531117 Flat Washer 6 1

71 9421518 Spring Washer 6 1

72 2526023 Wing Nut M6 1

73 6841317 Protecting Tube 1 See replacement parts.

74 6820248 Insulation Washer 1

98 4113957 Baffle Plate 1

99 2630054 Rubber Pin 1

100 2630027 Rubber Pin 4 1

5120011 Grease No. 2 AR

* ASSEMBLIES »

I'II'\IEI'\J PART No. PART NAME Qty REMARKS
1441316 Armature Assembly éi’é’,ﬁg,uilﬁmve'nlfpoaxg. st @ = ®® ®

*REPLACEMENT PARTS «

TEM| PART No. PART NAME Qty REMARKS
1441343 Armature Assembly 200 V, 220 V. Itlust. : @~ “’ﬂ; W
1441352 Armature Assembly 230 V,240V,250V

9 6141341 Armature 1 200V,220V




*REPLACEMENT PARTS »

*ACCESSORIES

TLEM| PART No. PART NAME Qty REMARKS
77 7213052 Chisel Tooth Combination Saw Blade 235
7213061 Cross-cut Saw Blade 235
7213098 Carbide-tipped Combination Saw Blade 235
78 7243040 Cut-off Wheel 235
7243059 Cut-off Wheel 235
7243077 Cut-off Wheel 235
1221473 Saw Stand Illust.: @~ @
79 =
80 1640243 Stand Foot (1)
81 9214167 Hex. Bolt M8x14 (2) | With Washer
82 1643187 Stand Table (1)
83 9124626 ® Countersunk Hd. Screw M8x40 (4)
84 9214167 Hex. Bolt M8x14 (2) | With Washer
85 1640243 Stand Foot (1)
86 9411519 Flat Washer 6 (2)
87 9113114 ® Pan Hd. Screw M6x12 (2) | With Washer
1230464 Guide Rule Assembly Illust.: @~
88 3110168 Rule Slide (€8]
89 3110159 Rule 1)
920 9422012 Spring Washer 8 1)
91 9244362 Thumb Screw M8x25 (1)
92 3424160 Clamp Plate 4)
93 9412013 Flat Washer 8 4)
94 9422012 Spring Washer 8 (4)
95 9314012 Hex. Nut M8 @)
96 | 1643745 Safety Guide (1)
97 7810068 Spanner 13 )

ITEM| pART No. PART NAME Qty REMARKS
6141350 Armature 1 220 V,230 V,240V,250V
14 6241223 Field 1 115V,130 V
6241241 Field 1 200V
6241250 Field 1 220V
6241278 Field 1 230 V,240 V, 250V
19 6611592 Single Pole Switch 1 Without Lock Button
6610575 Double Pole Switch 1 With Lock Button
6610115 Single Pole Switch 1 With Lock Button. For DC
6611141 Single Pole Switch 1 With Lock Button. CEE type
6611123 Single Pole Switch 1 With Lock Button. CEE type
2 6475035 Power Supply Cord 1 Black-White
6479635 Power Supply Cord 1 Blue-Brown
6482334 Power Supply Cord 1 2 Core UL & CSA Listed with Plug
6482433 Power Supply Cord 1 3 Core UL & CSA Listed with Plug
6483036 Power Supply Cord 1 SAA Listed
6484332 Power Supply Cord 1 2 Core Draka Cord with Plug
6485034 Power Supply Cord 1 SEV Listed with Plug
6484837 Power Supply Cord 1 3 Core Italian type with Plug
6485638 Power Supply Cord 1 Spanish type with Plug
1 6530321 Plug 1 French type
6530132 Plug 1 For Malta, Singapore & Malaysia
6530051 Plug 1 Australian type
6530330 Plug 1 New Zealand type
5 6540537 Strain Relief 1 For SAA Listed Cord
6540654 Strain Relief 1 For Draka & SEV Listed Cord
73 | 6841443 | Protecting Tube it [ e o e Cord
20 1563618 Motor Housing 1 For Switch without Lock Button
31 2241182 Outer Flange 55 For Thread: 5/8”
33 2241191 Inner Flange 55 For Thread: 5/8”
40 3254349 Spindle For Thread: 5/8”
2570222 Ring 16 For Thread: 5/8”,not illustrated.
Optional parts
6 6620394 Noise Suppressor 1 100V —250V
6564469 Grounding Lead Wire 1 For 3 Core Cord, notillustrated.
*STANDARD EQUIPMENT »
ITEM
No. PART No. PART NAME Q’ty REMARKS
32 7213052 Chisel Tooth Combination Saw Blade 235 i See machine illust.
62 1640216 Guide Rule 1 See machine illust.
75 ==
76 7812039 Spanner 13 1
5 MODEL 5900B

MODEL 5900B



E—-6

r235mm(9%") Tnakita Cinculan Saw  voorw 59008

Mar.—16—"77

PARTS

* MACHINE *

1 MODEL 5900B

* STANDARD EQUIPMENT +*

* ACCESSORIES *

MODEL 5900B




